
Characterization of Fouling of Tertiary 

Membranes Treating Secondary Effluent 

of Domestic Wastewater  
 

 

 

by 

 

 

Sara Abu-Obaid 

 

 

A thesis 

presented to the University of Waterloo 

in fulfillment of the 

thesis requirement for the degree of 

Master of Applied Science 

in 

Civil Engineering (Water) 

 

 

 

Waterloo, Ontario, Canada, 2018 

 

 

©Sara Abu-Obaid 2018 

 



 

 ii 

AUTHOR'S  DECLARATION  

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, including any 

required final revisions, as accepted by my examiners. 

I understand that my thesis may be made electronically available to the public. 

 



 

 iii 
[...]
Figure 9- Permeability reclamation due to MC and RC for 2016 UF1(left) and UF4(right) 

 
Figure 10-Permeability reclamation due to MC and RC for 2017 UF1(left) and UF4(right) 

 

Based on the results of this study, it was evident that there was a relationship between deterioration in 

membrane performance and water temperature and flow. These impacts were greater than that which 

would be expected from changes in water viscosity with temperature and could not be explained by 

reduced cleaning performance under these conditions. The effect of temperature on fouling in MBRs 

has been attributed to increases in supernatant organics (polysaccharides and proteins) in the 

membrane feed (Sun et al. 2014; Al-Halbouni et al. 2008; Rosenberger et al. 2006; van den Brink et 

al. 2011) under low temperature operation. However, the effect of dynamic changes in wastewater 

flow on fouling of this nature has received less attention. Lyko et al. (2008) reported that significant 

variations in the raw wastewater inflow resulted in changes in the food to microorganism ratio (F/M) 

while Kimura et al. (2005) have observed that deviations in the F/M ratio of MBRs were a major 

contributor to alterations to the nature of foulants. Hence, the results of this study were consistent 

with the MBR literature which has suggested that both temperature and flow may affect membrane 

performance by influencing upstream activated sludge processes which alter foulant characteristics of 



 

 23 

the membrane feed.  Prior studies on the combined impacts of varying temperature and flow have 

however not been reported and hence additional characterization of these effects was performed in 

this study. 

 

To determine the significance of each variable (temperature and flow) independently on overall 

fouling, a multivariate linear regression analysis was conducted using Microsoft Excel. Linear 

regression analysis is commonly used to uncover the relationship of one variable to a number of 

independent variables (Jones, 1972). Microsoft Excel regression analysis function uses the “least 

squares” method to perform linear regression. However, the lease-squares estimate of regression 

coefficients can become highly inaccurate if the independent variables are correlated (Jones, 1972). In 

order to determine whether there is a relationship between temperature and flow, Microsoft Excel’s 

function CORREL was used. This function returns the correlation coefficient between two arrays of 

data using Equation 5. A correlation coefficient of +1 indicates a strong positive correlation, while a 

coefficient of -1 indicates a strong negative correlation.   

 

𝐶𝑜𝑟𝑟𝑒𝑙(𝑋, 𝑌) = ∑(F6F̅)(H6HI)
J∑(F6F̅)K ∑(H6HI)K

  (5) 

Where: 𝑥̅	
  𝑎𝑛𝑑	
  𝑦I	
  𝑎𝑟𝑒	
  𝑡ℎ𝑒	
  𝑠𝑎𝑚𝑝𝑙𝑒	
  𝑚𝑒𝑎𝑛𝑠	
  𝑜𝑓	
  𝑎𝑟𝑟𝑎𝑦	
  𝑋	
  𝑎𝑛𝑑	
  𝑌 

 

Using this function, a correlation coefficient of -0.6164 was determined suggesting a negative 

correlation between water temperature and flow. Hence, it was not possible to directly attribute the 

observed changes in fouling to either the higher flows or lower temperatures. Tests that include 

independent control of temperature and flow would be required to delineate the relative contribution 

of these variables to fouling. 

 

In several recent studies low SRT have been reported to have a negative impact on fouling through 

increases in EPS and soluble microbial products (SMP) (Ahmed et al., 2007; Liang et al., 2007, 

Masse´ et al., 2006; Al.Halbouni el al., 2008). However, in the current study SRT was controlled 

within a relatively narrow range by the plant operators (Figure 11). As can be seen in Figure 11, the 

plant’s SRT remained predominantly consistent during each year, with a slight increase in values 

during the cold water periods (January- April and November-December). The high fouling periods of 

2016 and 2017 are marked with vertical lines on Figure 11. As can be seen in the figure, SRT values 

did not follow any pattern during high fouling periods in comparison to the rest of year during the 



 

 24 

study. Therefore, the effect of SRT on fouling of the membranes at Keswick was discounted in this 

study. 

 

Figure 11-SRT values for the years 2016 (left) and 2017 (right) 

3.4  Conclusions  and  Recommendations  

The effect of seasonal variations in operating conditions (temperature and flow) on membrane 

performance was studied in full-scale tertiary membranes treating domestic wastewater for a period of 

2-years. The fouling behavior of parallel membrane trains (UF1 and UF4) were nearly identical 

during the two year observation period, indicating that fouling is independent of train used. It was 

observed that the membrane fouling behavior significantly differed between the two year-long 

observation periods, with a peak in fouling indexes during March and April for 2016, and inconsistent 

fluctuations in fouling indexes between January and May for 2017. The differing patterns suggested a 

more complex dependence of fouling on the operating conditions. The reclamation of permeability as 

a result of membrane back-pulses and cleans increased during high fouling periods, indicating that the 

deterioration in membrane performance did not result from a decrease in the effectiveness of 

membrane cleans. A relationship was observed between the deterioration in membrane performance 

and water temperature and flow and this was more than could be explained by changes in water 

viscosity with temperature. The results suggest that membrane performance is influenced by both of 

these seasonal variations in operating conditions that impact the upstream activated sludge process. 

However, it was not possible to delineate the contributions of the individual variables as they were 

found to be highly correlated. 

   

1

11

21

31

41

51

12-­‐22 03-­‐31 07-­‐09 10-­‐17 01-­‐25

SR
T  
(d
ay
s)

Date

1
11
21
31
41
51
61

12-­‐26 04-­‐05 07-­‐14 10-­‐22

SR
T  
(d
ay
s)

Date



 

 25 

Chapter  4-­  Foulant  Characterization  

4.1  Introduction    

The need for improved treated wastewater quality has led to upgrading of wastewater treatment plants 

through the addition of tertiary treatment. Membrane technologies are increasingly being employed in 

this regard to meet stringent regulations on suspended solids and pathogen concentrations, often in 

support of water reuse initiatives (Torà-Grau et al., 2014). Membranes are typically incorporated in 

the treatment train downstream of activated sludge or as membrane bioreactors (MBRs) (Kent et al., 

2011). Although this technology has proven useful in producing high-quality effluent, membrane 

fouling has limited its widespread use as this leads to increased operational costs and a decline in 

overall performance (Ma et al. 2013). Increased fouling leads to the need for membrane cleaning, 

which requires the use of chemicals, increasing costs of operation and shortening membrane lifespan 

(Abdullah and Bérubé, 2013). 

 

Membrane materials, feedwater characteristics, operational conditions and biomass characteristics 

have been reported to influence the performance of membranes employed for wastewater applications 

(Meng et al., 2009; Sweity et al., 2011). Further, seasonal variations in raw wastewater temperature 

and flow have been observed to affect bioreactor performance and consequently foulant 

characteristics in the membrane feed (Abu-Obaid, 2018). Abu-Obaid (2018) observed a relationship 

between the deterioration of membrane performance and variations in water temperatures and flows 

in full-scale tertiary membranes. Prior research has focused on the effect of operating conditions on 

the composition and filtration behavior of the mixed liquor impacting on the membranes in MBRs 

(Al-Halbouni et al., 2008, Lyko et al., 2008, Ma et al., 2013, Gao et al., 2013, Diaz et al., 2016). 

However, there are few reports of the effect of operating conditions on foulant composition and 

filtration behavior in tertiary membranes.  

 

The impact of cold water conditions on membrane feedwater characteristics and sludge properties in 

MBRs have been reported. Sun et al. (2014) and Ma et al. (2013) observed an increase in the 

concentration of organics in the mixed liquor supernatant (humics, polysaccharides, and proteins) 

under such conditions. These organics are commonly referred to as soluble microbial products 

(SMPs) or extracellular polymeric substances (EPS). Al-Halbouni (2008) also observed an increase in 

the concentration of polysaccharides and proteins during cold temperature periods, when the mixed 



 

 26 

liquor temperature ranged between 13-16oC, in full-scale MBRs. The increase in supernatant organics 

corresponded with increased membrane fouling. Van den Brink et al. (2011) and Wang et al. (2010) 

reported increased concentrations of EPS, polysaccharides, and proteins under low-temperature 

conditions ranging between 7-15oC. It has been hypothesized that these organics may arise from 

either reduced hydrolysis of potential foulants from influent wastewater (Krzeminski et al., 2011) or 

increased release by biomass under low-temperature conditions (Gao et al., 2013). Drew et al. (2007) 

observed that sudden temperature changes have a greater impact on SMP concentrations than steady 

state operation at low temperatures however it was not elucidated which mechanism was active in this 

study.  

 

The operation of MBRs under cold water conditions has been found to lead to changes in sludge 

characteristics. Lyko et al. (2007) showed that temperature impacted the mixed liquor carbohydrate 

concentration and this was related to changes in sludge dewaterability. Al-Halbouni (2008) observed 

a negative impact on sludge dewaterability with an increase of soluble EPS concertation. Further, Le-

Clech et al. (2006) revealed a direct relationship between soluble carbohydrates, fouling rates, and 

capillary suction time (CST). The results of these studies highlight the value of monitoring sludge 

properties when studying the effects of seasonal variation on fouling of tertiary membranes as it 

might be expected that components (primarily soluble) released from the activated sludge process 

would impact on the downstream membranes.  

 

The membranes in MBRs interact with a range of potential foulants that span from truly soluble 

species to suspended solids, such as flocs (Rosenberger et al., 2006). It can be anticipated that tertiary 

membranes, which are not as exposed to settleable components, will have different fouling 

mechanisms, and therefore, may be differently affected by operating conditions. Hence, the current 

study focused on factors affecting fouling of tertiary membranes. 

 

Tertiary ultrafiltration is currently used at the Keswick Water Pollution and Control Plant (WPCP) in 

the Region of York, Ontario, Canada. The plant treats an average of 18,000 m3/d of domestic 

wastewater. A substantial deterioration in the performance of the membranes has been reported 

during the early spring period (March to May) (Abu-Obaid, 2018). The current study examined 

changes in foulant characteristics during high fouling events over a 17-month period to obtain an 



 

 27 

improved understanding of the foulant characteristics under the challenging conditions of low 

temperature and elevated wastewater flows.  

4.2  Materials  and  Methods    

4.2.1  Full-­Scale  Membranes  

The Keswick Water Pollution Control Plant (WPCP) located in the Regional Municipality of York 

was initially constructed in 1984 and in 2010 underwent major expansion increasing its capacity to 

treat an average flow of 18,000 m3/d and replacing dual media tertiary filters with tertiary 

ultrafiltration. The tertiary treatment at Keswick consists of a flocculation tank followed by micro-

screens and five ultrafiltration membrane trains. The UF units employ ZeeWeed hollow fiber modules 

suspended in the feedwater, and operating under negative pressure created within the hollow fibers by 

permeate pumps.  

 

The UF trains are operated at a pre-determined production flow up to a maximum Trans-Membrane 

Pressure (TMP), or a minimum tank level. Treated water is periodically used to back-pulse (BP) the 

membranes to maintain stable TMP in the ultrafiltration trains. The membranes are also cleaned using 

maintenance cleans (MC) and recovery cleans (RC) to restore permeability. During both cleans the 

membranes are soaked in sodium hypochlorite, citric acid or hydrochloric acid for 15 minutes for 

MCs, and 5 hours for RCs. Depending on plant demand, an ultrafiltration train proceeds to production 

and then back-pulse mode. This will continue until the permeate flow demand decreases, placing the 

train on standby. A train goes into MC or RC modes according to a set schedule, or when the 

membrane TMP is approaching its maximum value. 

4.2.2  Sampling    

The impact of seasonal variation of operating conditions on fouling behavior and foulant 

characteristics was assessed by collecting and characterizing samples of the membrane feedwater 

over an extended period of time.  The sampling programme was developed to generate data on 

potential foulants on an increased frequency during periods of high fouling and reduced frequency 

during low fouling periods to conserve resources. In this regard, triplicate grab samples were 

collected from the effluent of the micro-screens, which was the influent to the UF membranes, on a 

weekly basis between January-May 2017 (cold weather). The sampling frequency was then reduced 

to once per month during the subsequent warm weather period to develop a baseline of operations 



 

 28 

during warm weather. The sampling frequency reverted back to a weekly basis between January-May 

2018 to obtain a detailed characterization of fouling under the second cold weather period. 

 

Samples of additional process streams were collected to gain further insight into potential causes of 

fouling. In this regard, triplicate samples of the raw wastewater entering the plant were collected 

between October 2017 and May 2018 to help identify the source of foulants. Samples were collected 

once per month between October and December 2017, then biweekly for the remaining months 

(January- May 2018). In addition, duplicate grab samples of the mixed liquor from the plant’s North 

and South aeration basins were collected at the same frequency as membrane feed, to gain insight into 

sludge characteristic changes during the study. 

4.2.3  Membrane  Feed  Characterization    

Samples of the membrane feedwater were characterized with respect to water quality parameters that 

were anticipated to have potential impacts on membrane permeability (Table 4). Saravia et al. (2006) 

revealed a significant influence of ionic strength, especially of calcium ions, on the permeability of 

membranes in an MBR. Hence, the concentrations of various cation, and anions species were 

measured for this study. Nitrogen species concentrations were also measured as they were considered 

to be indicators of the state of the biological process. The remaining parameters (TOC, DOC, cBOD5, 

COD, Turbidity) were included as measures of colloidal and dissolved organic matter which are 

suspected to foul UF membranes (Citulski et al., 2009) 

 

  



 

 29 

Table 4-Water quality parameters measured 

Parameter Units 

pH  - 

Conductivity µS/cm 

Temperature 

Turbidity 

Total organic carbon (TOC) 

Dissolved organic carbon (DOC) 

Carbonaceous biological oxygen demand (cBOD5) 

Chemical oxygen demand (COD) 

Dissolved organic nitrogen (DON) 

Cation concentrations (Ca+, Mg+2, K+, Na+) 

Anion concentrations (Br-, Cl-, Fl-, SO4
-, P) 

Nitrogen species concentrations -Ammonia and NH4, Nitrate, 

Nitrite, total Kjeldahl nitrogen (TKN) 

oC 

NTU 

mg/L 

mg/L 

mg/L 

mg/L 

mg/L 

mg/L 

mg/L 

mg/L 

 

 

The water quality parameters described in Table 4 were analyzed by the York-Durham Regional 
[...]
Gao, Da Wen, Zhi Dan Wen, Bao Li, and Hong Liang. 2013. “Membrane Fouling Related to 

Microbial Community and Extracellular Polymeric Substances at Different Temperatures.” 
Bioresource Technology 143. Elsevier Ltd: 172–77. 
https://doi.org/10.1016/j.biortech.2013.05.127. 

 
Huber, Stefan A., and Fritz H. Frimmel. 1991. “Flow Injection Analysis of Organic and Inorganic 

Carbon in the Low-Ppb Range.” Analytical Chemistry 63 (19): 2122–30. 
https://doi.org/10.1021/ac00019a011. 

 
Jones, Thomas. 1972. “Multiple Regression with Correlated Independent Variables 1.” Mathematical 

Geology 4 (3): 203–18. 
 
Kent, Fraser C., Joel Citulski, and Khosrow Farahbakhsh. 2011. “Water Reclamation Using 

Membranes: Permeate Water Quality Comparison of MBR and Tertiary Membrane Filtration.” 
Desalination 274 (1–3). Elsevier B.V.: 237–45. https://doi.org/10.1016/j.desal.2011.02.019. 

 
Kimura, Katsuki, Nobuhiro Yamato, Hiroshi Yamamura, and Yoshimasa Watanabe. 2005. 

“Membrane Fouling in Pilot-Scale Membrane Bioreactors (MBRs) Treating Municipal 
Wastewater.” Environmental Science and Technology 39 (16): 6293–99. 
https://doi.org/10.1021/es0502425. 

 
Krzeminski, P., A. Iglesias-Obelleiro, G. Madebo, J. M. Garrido, J. H.J.M. van der Graaf, and J. B. 

van Lier. 2012. “Impact of Temperature on Raw Wastewater Composition and Activated Sludge 
Filterability in Full-Scale MBR Systems for Municipal Sewage Treatment.” Journal of 
Membrane Science 423–424. Elsevier: 348–61. https://doi.org/10.1016/j.memsci.2012.08.032. 

 
Laabs, Claudia N., Gary L. Amy, and Martin Jekel. 2006. “Understanding the Size and Character of 

Fouling-Causing Substances from Effluent Organic Matter (EfOM) in Low-Pressure Membrane 
Filtration.” Environmental Science and Technology 40 (14): 4495–99. 
https://doi.org/10.1021/es060070r. 

 
Lankes, Ulrich, Margit B. Müller, Matthias Weber, and Fritz H. Frimmel. 2009. “Reconsidering the 

Quantitative Analysis of Organic Carbon Concentrations in Size Exclusion Chromatography.” 
Water Research 43 (4): 915–24. https://doi.org/10.1016/j.watres.2008.11.025. 

 
Le-Clech, Pierre, Vicki Chen, and Tony A.G. Fane. 2006. “Fouling in Membrane Bioreactors Used in 

Wastewater Treatment.” Journal of Membrane Science 284 (1–2): 17–53. 
https://doi.org/10.1016/j.memsci.2006.08.019. 

 
Liang, Shuang, Cui Liu, and Lianfa Song. 2007. “Soluble Microbial Products in Membrane 

Bioreactor Operation: Behaviors, Characteristics, and Fouling Potential.” Water Research 41 
(1): 95–101. https://doi.org/10.1016/j.watres.2006.10.008. 

 



 

 49 

Lyko, Sven, Thomas Wintgens, Djamila Al-Halbouni, Sven Baumgarten, Daniela Tacke, Kinga 
Drensla, Andreas Janot, Wolfgang Dott, Johannes Pinnekamp, and Thomas Melin. 2008. “Long-
Term Monitoring of a Full-Scale Municipal Membrane Bioreactor-Characterisation of Foulants 
and Operational Performance.” Journal of Membrane Science 317 (1–2): 78–87. 
https://doi.org/10.1016/j.memsci.2007.07.008. 

 
Ma, Zhun, Xianghua Wen, Fang Zhao, Yu Xia, Xia Huang, David Waite, and Jing Guan. 2013. 

“Effect of Temperature Variation on Membrane Fouling and Microbial Community Structure in 
Membrane Bioreactor.” Bioresource Technology 133. Elsevier Ltd: 462–68. 
https://doi.org/10.1016/j.biortech.2013.01.023. 

 
Martín-Pascual, J., J. C. Leyva-Díaz, C. López-López, M. M. Muñio, E. Hontoria, and J. M. Poyatos. 

2015. “Effects of Temperature on the Permeability and Critical Flux of the Membrane in a 
Moving Bed Membrane Bioreactor.” Desalination and Water Treatment 53 (13). Taylor & 
Francis: 3439–48. https://doi.org/10.1080/19443994.2013.873879. 

 
Massé, Anthony, Mathieu Spérandio, and Corinne Cabassud. 2006. “Comparison of Sludge 

Characteristics and Performance of a Submerged Membrane Bioreactor and an Activated Sludge 
Process at High Solids Retention Time.” Water Research 40 (12): 2405–15. 
https://doi.org/10.1016/j.watres.2006.04.015. 

 
Meng, Fangang, So Ryong Chae, Anja Drews, Matthias Kraume, Hang Sik Shin, and Fenglin Yang. 

2009. “Recent Advances in Membrane Bioreactors (MBRs): Membrane Fouling and Membrane 
Material.” Water Research 43 (6). Elsevier Ltd: 1489–1512. 
https://doi.org/10.1016/j.watres.2008.12.044. 

 
Miyoshi, Taro, Tomoo Tsuyuhara, Rie Ogyu, Katsuki Kimura, and Yoshimasa Watanabe. 2009. 

“Seasonal Variation in Membrane Fouling in Membrane Bioreactors (MBRs) Treating 
Municipal Wastewater.” Water Research 43 (20). Elsevier Ltd: 5109–18. 
https://doi.org/10.1016/j.watres.2009.08.035. 

 
Philippe, Nicolas, Anne Emmanuelle Stricker, Yvan Racault, Alain Husson, Mathieu Sperandio, and 

Peter Vanrolleghem. 2013. “Modelling the Long-Term Evolution of Permeability in a Full-Scale 
MBR: Statistical Approaches.” Desalination 325. Elsevier B.V.: 7–15. 
https://doi.org/10.1016/j.desal.2013.04.027. 

 
Rosenberger, S., C. Laabs, B. Lesjean, R. Gnirss, G. Amy, M. Jekel, and J. C. Schrotter. 2006. 

“Impact of Colloidal and Soluble Organic Material on Membrane Performance in Membrane 
Bioreactors for Municipal Wastewater Treatment.” Water Research 40 (4): 710–20. 
https://doi.org/10.1016/j.watres.2005.11.028. 

 
Saravia, Florencia, Christian Zwiener, and Fritz H. Frimmel. 2006. “Interactions between Membrane 

Surface, Dissolved Organic Substances and Ions in Submerged Membrane Filtration.” 
Desalination 192 (1–3): 280–87. https://doi.org/10.1016/j.desal.2005.07.039. 

 
Sun, Jianyu, Kang Xiao, Yinghui Mo, Peng Liang, Yuexiao Shen, Ningwei Zhu, and Xia Huang. 

2014. “Seasonal Characteristics of Supernatant Organics and Its Effect on Membrane Fouling in 
a Full-Scale Membrane Bioreactor.” Journal of Membrane Science 453. Elsevier: 168–74. 



 

 50 

https://doi.org/10.1016/j.memsci.2013.11.003. 
 
Sweity, Amer, Wang Ying, Mohammed S. Ali-Shtayeh, Fei Yang, Amos Bick, Gideon Oron, and 

Moshe Herzberg. 2011. “Relation between EPS Adherence, Viscoelastic Properties, and MBR 
Operation: Biofouling Study with QCM-D.” Water Research 45 (19). Elsevier Ltd: 6430–40. 
https://doi.org/10.1016/j.watres.2011.09.038. 

 
Torà-Grau, M., J. L. Soler-Cabezas, M. C. Vincent-Vela, J. A. Mendoza-Roca, and F. J. Martínez-

Francisco. 2015. “Ultrafiltration Fouling Trend Simulation of a Municipal Wastewater 
Treatment Plant Effluent with Model Wastewater.” Desalination and Water Treatment 56 (13): 
3438–46. https://doi.org/10.1080/19443994.2014.999714. 

 
van den Brink, Paula, On Anong Satpradit, André van Bentem, Arie Zwijnenburg, Hardy Temmink, 

and Mark van Loosdrecht. 2011. “Effect of Temperature Shocks on Membrane Fouling in 
Membrane Bioreactors.” Water Research 45 (15): 4491–4500. 
https://doi.org/10.1016/j.watres.2011.05.046. 

 
Wang, Zhiwei, Zhichao Wu, and Shujuan Tang. 2010. “Impact of Temperature Seasonal Change on 

Sludge Characteristics and Membrane Fouling in a Submerged Membrane Bioreactor.” 
Separation Science and Technology 45 (7): 920–27. 
https://doi.org/10.1080/01496391003656974. 



 51 

Appendix  A  
Supplementary  Material  

 

The r-squared, and P-values of the relationship between fouling index and conventional water 

quality parameters measured in membrane influent arranged in descending order 

Parameter r2  P-value  

TOC 0.4192 (0.647) 0.0015 <0.05 
DOC 
Nitrate  

0.2785 (0.528) 
0.2123 (0.461) 

0.014<0.05 
0.04<0.05 

DON 
Conductivity  
COD 
cBOD5 
K+ 
Cl- 
TKN 
Turbidity  
Ca+ 
Na+ 
Mg+ 
pH 
Ammonia and NH4 
SO4

- 

0.174 (0.417) 
0.1713 (0.414) 
0.1704 (0.413) 
0.1676 (0.409) 
0.1392 (0.373) 
0.1222 (0.35) 
0.1191 (0.345) 
0.1056 (0.325) 
0.0958 (0.309) 
0.0559 (0.236) 
0.0344 (0.185) 
0.0298 (0.173) 
0.0215 (0.146) 
0.0159 (0.126) 

0.08>0.05 
0.06>0.05 
0.07>0.05 
0.1>0.05 
0.17>0.05 
0.12>0.05 
0.15>0.05 
0.13>0.05 
0.17>0.05 
0.3>0.05 
0.42>0.05 
0.43>0.05 
0.62> 0.05 
0.59>0.05 

 

 



 52 

Appendix  B  
Plant  Background  

The Keswick Water Pollution Control Plant was initially constructed in 1984 and in 2010 underwent 

major expansion to increase its design capacity from 12,070 m3/d to 18,000 m3/d. During the 

expansion, the plant’s dual media tertiary filters were replaced with tertiary ultrafiltration membranes 

and the chlorine disinfection system was replaced with UV disinfection. Preliminary treatment system 

at the plant consists of a collection chamber followed by screens and a grit removal system. 

Preliminary treatment is followed by secondary treatment which consists of aeration system, 

secondary clarification, secondary scum removal, and phosphorous removal. The tertiary treatment at 

Keswick consists of a flocculation tank followed by micro-screens and five ultrafiltration (UF) 

membrane trains. The micro-screens have one millimeter openings to remove any materials larger 

than one millimeter to protect ultrafiltration membranes from potential damage. Each UF membrane 

train consists of bundles of ZeeWeed hollow-fiber modules operating under negative pressure created 

within the hollow fibers by permeate pumps. The plant’s general process schematic can be seen in 

Figure below.  

 

The UF trains are operated at a pre-determined production flow up to a maximum Trans-Membrane 

Pressure (TMP), or a minimum tank level. Treated water is periodically used to back-pulse (BP) the 

membranes to maintain stable TMP in the ultrafiltration trains. During backwash, the membranes are 

aerated using blowers that supply air to the membrane tanks near the bottom of the membranes to 

scour the outside of the membrane fibers. The membranes are also cleaned using maintenance cleans 

(MC) and recovery cleans (RC) to restore permeability. During MCs the membranes are soaked in 

sodium hypochlorite solution for 15 minutes to remove organic contaminants. For RCs, the 

membranes are soaked in either sodium hypochlorite or citric acid, or back to back, based on which 

cleaning option the operator selects, for 5 hours. Citric acid is used to remove scale and sodium 

hypochlorite is used for removing organic contaminants. Depending on plant demand, an 

ultrafiltration train proceeds to production and then back-pulse mode. This will continue until the 

permeate flow demand decreases, placing the train on standby. A train goes into MC or RC modes 

according to a set schedule, or when the membrane TMP is approaching its maximum value. 



 

 53 

 

Figure B1-General process schematic of the Keswick WPCP 

 

 

 
 

  



 

 54 

Appendix  C  
MATLAB  Codes  

 

 

  



 

 55 

Code 1- Delta TCP 

 

Description: 

This code calculates the difference in TCP within one cycle using the following equation: 
 

∆𝑇𝐶𝑃 = 𝑃(𝐴𝑁) − 𝑃(𝐵𝑁+1)  
  

Where: 𝑃(𝐴(): TCP after back-pulse (Lmh/bar) 

𝑃(𝐵(,-): TCP before next back-pulse (Lmh/bar) 

 

Input file: 

Input information should be available in a spreadsheet titled, 'UF4_RawData_2018.xlsx'. The 

spreadsheet should contain the date and time of each BP, TCP during, after, and before BP, MC type, 

and RC type. Multiple input files should be used, one for each train and year. Figure C1 displays an 

example of input file.  

 

 
Figure C1- Layout of input file 

  

Output information:  

This code will output two arrays: dates and deltaBP. The dates array contains the date and time 

of the BP that starts the cycle. The deltaBP array contains the change in TCP between the start and 

end of the cycle.   



 

 56 

clc, clear all, close all 
  
% Raw Data recall  
AA=readtable('UF4_RawData_2018.xlsx'); 
[n,m]=size(AA); 
  
B = xlsread('UF4_RawData_2018.xlsx',1, 'B:B'); % TCP during BP  
D = xlsread('UF4_RawData_2018.xlsx',1, 'C:C'); % TCP after BP 
C = xlsread('UF4_RawData_2018.xlsx',1, 'D:D'); % TCP before BP 
E = xlsread('UF4_RawData_2018.xlsx',1, 'E:E'); % MC type 
F = xlsread('UF4_RawData_2018.xlsx',1, 'F:F'); % RC type 
flag=0; 
% creating empty arrays 
deltaBP=[]; 
dates=[]; 
  
for i=2:(n-1) 
    if (flag==0) 
        if (E(i)~=4 || F(i)~=1 || F(i)~=2) 
            BP= D(i-1)-C(i); 
            d= AA.Timestamp(i-1); 
            deltaBP =[deltaBP, BP]; 
            dates=[dates, d]; 
        end 
    end 
     
        if (flag==0) && ((E(i)==4 || F(i)==1 ||F(i)==2) && (E(i+1)~=4 || 
F(i+1)~=1|| F(i+1)~=2)) 
            BP=D(i-1)-C(i+1); 
            d=AA.Timestamp(i); 
            deltaBP =[deltaBP, BP]; 
            dates=[dates, d]; 
            flag=1;   
         
        end 
      if (flag==1) && (E(i+1)==4 || F(i+1)==1 || F(i+1)==2) 
            BP=D(i-1)-C(i+2); 
            d=AA.Timestamp(i); 
            deltaBP =[deltaBP, BP]; 
            dates=[dates, d]; 
            flag=2;   
       end 
         
        if ((flag==1 || flag==2)&& (E(i-1)==4 || F(i-1)==1 || F(i-1)==2)) 
            if (E(i)~=4 && F(i)~=1) 
                flag = 0; 
                continue; 
            end 
        end  
end 
dates= datetime(dates); 
dates' 
deltaBP = deltaBP' 
  



 

 57 

Code 2- Delta t 
 

Description: 

This code calculates the length of permeation within a cycle. This is done through counting the 

number of permeation codes (13XX) between two BPs (34XX).  

 
Input file: 

Input information should be available in spreadsheet titled, 'UF1-2018.xlsx'. The spreadsheet 

should contain the date, time, and train status code recorded every minute. Multiple input files should 

be used, one for each train and year. Figure C2 displays an example of input file.  

 
Figure C2- Train status codes recorded every minute 

 

Output information:  

This code will output two arrays: dates and CC. The dates array contains the date and time of the 

first permeation code (13XX) recorded after a clean is completed (BP,MC, or RC). The CC array 

contains the number of minutes of permeation between two cleans (BP, MC, or RC).  

 
 
  



 

 58 

clc, clear all, close all 
format short 
% importing the data from excel  
AA = readtable('UF1-2018.xlsx'); 
[n,m]=size(AA); 
B=xlsread('UF1-2018.xlsx',1, 'B:B'); 
d1=AA.Timestamp; 
Date1= datetime(d1,'InputFormat','yyyy-MM-dd HH:mm:ss'); 
  
%initalize the count- 
count=0; 
%this flag variable triggers the count 
flag = 0; 
%an array to store the results 
cycle = []; 
dates = []; 
  
  
for i=1:(n) 
     %this flag checks if the count is on and the device reading becomes 
     %3405 
     if ((count > 0) && (flag == 1) && (B(i)>=3401)) 
         %date2 = AA.Timestamp(i+1); 
         cycle = [cycle, count]; 
         %dates = [dates, date2]; 
         flag = 0; 
     end 
     %This loops triggers the counter once and set the flag 
     if (B(i)>=3401) 
         count= 0; 
         flag = 1; 
     end 
      
  
     %This loops only works only if the flag is on, and the counter 
     %increments if the value is 1302 or 1303 
     if((flag == 1) && (B(i) == 1302 || B(i) == 1303 || B(i)==1301)) 
         count = count + 1; 
     if (count==1) 
         date2 = Date1(i);            
         dates = [dates, date2]; 
     end 
     end 
end 
  
% display of results  
  
CC=[cycle]'; 
dates=dates' 
 
  



 

 59 

Code 3- Fouling index (FI) 

 

Description: 

This code uses the delta TCP calculated using Code 1, and the length of permeation (delta t) 

calculated using Code 2, to determine the fouling index per cycle using the following equation: 

	
  𝐹𝐼 =
∆𝑇𝐶𝑃
∆𝑡	
    

 

Where: ∆𝑇𝐶𝑃: Difference in TCP between the beginning and end of a cycle (Lmh/bar) 

∆𝑡: Length of permeation between consecutive BP (minute) 

 

Input file: 

This code requires two input files: 

1.   Spreadsheet titled, 'TCP.xlsx’: contains the output of Code 1 (See Figure C3) 

2.   Spreadsheet titled, 'length.xlsx': contains the output of Code 2 (See Figure C4) 

 
 

 
Figure C3- Delta TCP outputs of Code 1 

 
 



 

 60 

 
Figure C4- Length of permeation output of Code 2 

 
Output information:  

This code will output two arrays: dates and foul. The dates array contains the date and time of 

each cycle for which a fouling index was calculated. The foul array contains the fouling index 

calculated for each cycle.  
 
  



 

 61 

clc, clear all, close all, format long 
 
% Raw data 
length= readtable ('length.xlsx'); 
TCPP= readtable('TCP.xlsx'); 